

Certificate of Analysis

Product Name:	Nb2O5
Purity:	≥99.99%
Date:	Jun.24. 2022
Net Weight:	250g

Element:	Test Result(≤ppm):
Ta	3
Fe	2
Al	4
Ti	1
K	1
Mg	1
Co	0.1
As	0.1
Zr	0.1
Mo	0.1
Cu	0.5
Pb	0.5
Bi	0.5
Sn	0.5
Mn	0.5
Cr	0.5
V	0.5
Ni	0.5
B	0.5
W	0.2
Na	3.7
Si	10
F	50
Ca	2
Cl	5

LOI (%) = 0.1

Heeger Materials